

VARILLA APORTE TIG INOX 316L 1/8" (CAJA 5 kg)

Z-65183

MILL CERTIFICATE

Commodity	Name	Size	Lot No .	Specification	Date of Issue	Quantity				
STAINLESS STEEL WELDING TIG ROD	ER316L	Φ1/8"x1000mm	316L200932	AWS A5.9	27 th ,Jul,2019	150kgs				
The Chemical Composition (%)										
Elements	C	Si	Mn	P	S	Cr	Ni	Mo	Cu	N
Deposited MetalΦ1/8"	0.016	0.51	2.02	0.022	0.007	18.66	11.79	2.07	---	0.05
Mechanical Properties	Tensile Test of Deposited Metal									
	Tensile Strength 6 b Mpa					Elongation (%)				
Test Data Φ1/8"	609					38				
WE HEREBY CERTIFY THAT THIS REPORT IS CORRECT AND THAT ALL TEST RESULTS ARE IN COMPLIANCE WITH THE SPECIFICATION DESCRIBED HEREIN.										
QUALITY ASSURANCE DEPARTMENT										